


[image: ]	Breast Pain Referral Form
14 day Symptomatic Pathway




Female patients with breast pain alone (no palpable abnormality or any other red flag symptoms)
For the Primary Care management algorithm for breast pain please see appendix A
Please aim to not refer until primary care management has been attempted.
Patient Details:
	Patient Name
	${firstname}  ${surname} 

	Address
	${patientAddress}    
${postcode}

	DOB
	${dob}  
	NHS No.
	${nhsNumber}

	Home Tel. No.
	${home}
	Gender
	${gender}    

	Mobile Tel. No.
	${mobile}  
	Ethnicity
	${ethnicity}    

	Preferred Tel. No.
	${preferredNumber}  
	Email Address
	${email}

	Main Spoken Language
	${language}
	Interpreter needed? 
	[bookmark: __Fieldmark__87_837404867][bookmark: __Fieldmark__91_837404867]Yes |_|   No |_|

	Transport needed?
	${transportNeeded}
	Patient agrees to telephone message being left?
	[bookmark: __Fieldmark__100_837404867][bookmark: __Fieldmark__104_837404867]|_| Yes |_| No

	Communication requirements
	[bookmark: __Fieldmark__111_837404867][bookmark: __Fieldmark__115_837404867][bookmark: __Fieldmark__120_837404867]Hard of hearing:     |_|   Visually impaired:   |_|   Learning/mental difficulties: |_|    

	Date of Decision to Refer
	${createdDate}



Registered GP Details:
	Practice Name
	[bookmark: GPPracticeName]${practiceName}    

	Registered GP
	${usualName}
	Usual GP / Referring GP
	${referringClinical}

	Registered GP 
Address

	${practiceAddress}

	Tel No.
	${main}
	Fax No.
	${fax}  

	Email
	[bookmark: OLE_LINK2][bookmark: OLE_LINK1]${gpEmail}
	Practice Code
	${practiceCode}




	REFERRAL CRITERIA 

	Patient has breast pain only      
Mastalgia Pathway has been Followed (see appendix A).      
The patient been given the Breast Pain information leaflet treatment    
                                                                                                                                                                                                     

	EXCLUSION CRITERIA	
** if any of the below are applicable, please refer the patient via the Fast Track Referral – 2 week wait


	Patient has a palpable lump/ thickening/ skin changes/ nipple discharge                                                            

	Patient has previous history of breast cancer                                                                        

	Patient is pregnant or breast feeding                                                                                                                      

	Patient is undergoing gender reassignment treatment                                                            

	Patient has breast implants                                                                                                         

	EXAMINATION


                                      Please indicate the site of breast pain				Clinical findings, additional text:
${clinicalFindings}
[image: markTheBreast]


	Please include the date and location of any previous breast imagining if available:
${mammographyG}

	Please inform patients that this is a community breast pain clinic at Mexborough Montague or Retford Primary Care Centre, where there will be no imaging facilities. If after attendance at the clinic patients require further assessment, this will be arranged directly from the breast pain clinic

	FAMILY HISTORY

	Please inform patients that they will be sent a family history questionnaire to complete and bring to the clinic appointment to allow formal risk assessment to be carried out.

	Please supply any relevant past medical history: 
${medicalHistory}



Consultations
${additionalClinicalInfo}

Family history
${relevantFamilyHistoryOfCancer}

Current Medications
${medication}
[bookmark: TUhn9naeVvMfQcbWkkup]
Allergies
${allergies}

[image: ]Appendix  A
Information
https://www.breastcancercare.org.uk/information-support/have-i-got-breast-cancer/benign-breast-conditions/breast-pain
https://www.nhs.uk/conditions/breast-pain/
MC3275318/


Information
https://www.breastcancercare.org.uk/information-support/have-i-got-breast-cancer/benign-breast-conditions/breast-pain
https://www.nhs.uk/conditions/breast-pain/
MC3275318/

Family history assessment based on NICE CG164  or FaHRAS toolkit


Family history assessment based on NICE CG164  or FaHRAS toolkit
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Management:
The same advice whether uni- or bilateral

Review patient through step process as appropriate
STEP 1:
Advise to get bra fitting checked (& wear supportive
underwear 24hrs/day)

STEP 2:

OTC treatment: Paracetamol 1g QDS, daily for 2 weeks
Stop if no improvement

Further 2 weeks if improvements

STEP 3:
OTC treatment: NSAID topical gel for 2-3 months

STEP 4:

OTC treatment (not to be prescribed): Oil of evening
primrose* (EPO). A standardised capsule of EPO (500mg)
contains approximately 40mg of gamolenic acid (GLA). The
dose is usually 120-160 mg of gamolenic acid twice daily

*A randomised controlled trial reported a 12% decrease in number of days
with breast pain for evening primrose oil compared with 14% for placebo.
NICE clinical knowledge summaries.

Management:

Consider causes of pain referred to the breast:
e.g. costochondritis, axilla, idiopathic, infections,
periductal mastitis. If infective consider breast

unit referral if necessary.

Review patient through step process as

appropriate
STEP1:

Advise to get bra fitting checked (& wear

supportive underwear 24hrs/day)

STEP 2:

Consider lifestyle changes (eg low-fat diet,

reduce caffeine & alcohol intake)

STEP 3:

OTC treatment: Paracetamol 1g QDS, daily for 2

weeks
Stop if no improvement
Further 2 weeks if improvement

STEP 4:

OTC treatment: NSAID topical gel for 2-3

months
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If no improvement or pain persists then

refer to breast clinic for review
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